
Technical Package  
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 

• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 

• English 
• Alternative Language (Spanish) 

4. Application materials *  

5. Draft permit * 

6. Technical summary or fact sheet * 
 



TCEQ-20972 (11/08/2024)  Page 1 of 1 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 
[...]
6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

Fort Davis Water Supply Corporation       

7. TX SOS/CPA Filing Number 

0025003101 

8. TX State Tax ID (11 digits) 

17416651655 

9. Federal Tax ID  

(9 digits) 

741665165 

10. DUNS Number (if 

applicable) 

      

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other        

                            

  Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 

Occupational Licensee        Responsible Party                VCP/BSA Applicant                       
 Other:                                                                                                        

15. Mailing  

Address:  

PO Box 825 

      

City  Fort Davis State  TX ZIP  79734 ZIP + 4  0825 

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

      scott@fdwsc.com 

 TCEQ Use Only 

https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/


TCEQ-10400 (11/22) Page 2 of 3 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  432  ) 426-3441            (       )     -       

SECTION III: Regulated Entity Information 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 

as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Fort Davis WWTP 

23. Street Address of 

the Regulated Entity:             

(No PO Boxes) 

500 N Military Dr 

      

City  Fort Davis State  TX ZIP  79734 ZIP + 4       

24. County Jeff Davis 

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 
      

26. Nearest City    State Nearest ZIP Code 

Fort Davis TX 79734 

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:  30.593888 28. Longitude (W) In Decimal:  -103.874444 

Degrees Minutes Seconds Degrees Minutes Seconds 

30 35 37.997 -103 52 27.998 

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 

 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952      221320       

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

Wastewater Collection and Treatment 

34. Mailing  

Address:  

PO Box 825 

      

City  Fort Davis State  TX ZIP  79734 ZIP + 4  825 

35. E-Mail Address:  scott@fdwsc.com 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 432 ) 426-3441          (     )    -       





 

 

 

FORT DAVIS WSC 

WASTEWATER TREATMENT PLANT  

DISCHARGE PERMIT RENEWAL 

 

ATTACHMENT 2 

ORIGINAL USGS MAP 

 

 

 

 







 

FORT DAVIS WSC 

WASTEWATER TREATMENT PLANT  

DISCHARGE PERMIT RENEWAL 

 

ATTACHMENT 3 

SPIF / ORIGINAL 7.5 USGS MAP  

 

  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Fort Davis Water Supply Corporation 

Permit No. WQ00 10971-001 EPA ID No. TX 0066133 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
500 N. Military Dr., Fort Davis, Jeff Davis County 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Scott Adams 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Manager 

Mailing Address: PO Box 825 

City, State, Zip Code: Fort Davis, TX, 79734 

Phone No.: 432-426-3441 Ext.: Click here to enter text. Fax No.: 432-426-2087 

E-mail Address: scott@fdwsc.com 

2. List the county in which the facility is located: Jeff Davis 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

DISCHARGE OF EFFLUENT IS TO CHIHUAHUA CREEK; THENCE TO LIMPA CREEK; THENCE 
TO BARRILLA DRAW; THENCE TO TOYAH CREEK; THENCE TO UPPER PECOS RIVER IN 
SEGMENT No. 2311 OF THE GRANDE BASIN. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
N/A 

2. Describe existing disturbances, vegetation, and land use:  
N/A 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
Click here to enter text. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
Click here to enter text. 

 



NOTE:

1. ALL WATER WELLS LOCATED WITHIN

1-MILE RADIUS OF PLANT SITE ARE 

PRIVATELY-OWNED

2. NUMEROUS PRIVATELY-OWNED WELLS 

(NOT SHOWN) ARE LOCATED

THROUGHOUT THE RESIDENTIAL AREAS





FORT DAVIS WSC 

WASTEWATER TREATMENT PLANT  

DISCHARGE PERMIT RENEWAL 

 

ATTACHMENT 4 

PROCESS FLOW DIAGRAM 

 



8" C.I.

INFLUENT LINE

0.123 MGD

3" PARSHALL

FLUME

RAW SEWAGE

OXIDATION DITCH FINAL

CLARIFIER

8" PVC PIPE CHLORINE

CONTACT

BASIN

8" PVC PIPE 8" PVC PIPE

DISCHARGE TO

EARTHEN CHANNEL

LEADING TO

CHIHUAHUA CREEK

CHLORINATION

SYSTEM

PP

SLUDGE

PUMPING

STATION

4" PVC PIPE

R.A.S. LINE

EMERGENCY

STAND-BY

CLARIFIER

SLUDGE

DRYING

BEDS

DRIED SLUDGE

TO LANDFILL

EMERGENCY

SLUDGE

DRYING

BEDS

4" PVC PIPE

R.A.S. LINE

4" PVC PIPE

W.A.S. LINE

6
"
 
P

V
C

 
P

I
P

E

W
.
A

.
S

.
 
L
I
N

E

4
"
 
C

.
I
.
 
P

I
P

E

F
I
L
T

R
A

T
E

 
R

E
T

U
R

N

4" PVC PIPE

FILTRATE RETURN

4" C.I. PIPE

FILTRATE RETURN

3

4

"
 
P

V
C

 
P

I
P

E

C
H

L
O

R
I
N

E
 
G

A
S

SEE

UNIT #7

0.123

MGD

8" PVC LINE

INFLUENT STRUCTURE

(BAR SCREEN)

TREATMENT PLANT UNITS

1. MANUALLY CLEANED BAR SCREEN

2. 3" PARSHALL FLUME

3. OXIDATION DITCH. (7' BOTTOM W/ 1:1 S.S.) X 338'L X 5'D

4. FINAL CLARIFIER - CIRCULAR, 26' DIAMETER, 12' SIDE WATER DEPTH.

5. CHLORINE CONTACT BASIN, 34'10" X 16' X 2.4' D; VOL. = 1140 C.F.

6. FOUR SLUDGE DRYING BEDS;  TWO: 36'X15' ea.

TWO: 21'X12' ea.

7. EMERGENCY CLARIFIER - RECTANGULAR W/HOPPER BOTTOM

15'L X10'W X 17'D

FLOW DIAGRAM

TPDES PERMIT NO. 10971-001

FORT DAVIS WATER SUPPLY CORPORATION

10801 N Mopac Expy Bldg 2 Suite 340   Austin   TX   78759-5401



FORT DAVIS WSC 

WASTEWATER TREATMENT PLANT  

DISCHARGE PERMIT RENEWAL 

 

ATTACHMENT 5 

SITE DRAWING 



P
R

O
P

E
R

T
Y

B
O

U
N

D
A

R
Y

P
L
A

N
T

B
O

U
N

D
A

R
Y

S
E

R
V

I
C

E
 
A

R
E

A

10801 N
 M

opac E
xpy B

ldg 2 S
uite 340   A

ustin   T
X

   78759-5401



 

 

 

 

FORT DAVIS WSC 

WASTEWATER TREATMENT PLANT  

DISCHARGE PERMIT RENEWAL 

 

ATTACHMENT 6 

TCEQ CORRESPONDENCE 

 

 

  













FORT DAVIS WSC 

WASTEWATER TREATMENT PLANT  

DISCHARGE PERMIT RENEWAL 

 

ATTACHMENT 7 

CHEMICAL ANALYSIS OF TREATED EFFLUENT
   



Page 1 of 1

09/10/2024Printed

Project

FTDE-W
1115162

Fort Davis WSC

Scott Adams

P.O. Box 825

Fort Davis, TX  79734

14:35

2600 Dudley Rd. Kilgore, Texas 75662
24 Waterway Avenue, Suite 375 The Woodlands, TX 77380
Office: 903-984-0551 * Fax: 903-984-5914

TABLE OF CONTENTS

 PagesDescriptionReport Name

This report consists of this Table of Contents and the following pages:

1115162_r02_01_ProjectSamples SPL Kilgore Project P:1115162 C:FTDE  Project Sample 
Cross Reference  t:304

 1 

1115162_r03_03_ProjectResults SPL Kilgore Project P:1115162 C:FTDE  Project Results 
t:304

 3 

1115162_r10_05_ProjectQC SPL Kilgore Project P:1115162 C:FTDE  Project Quality 
Control Groups

 5 

1115162_r99_09_CoC__1_of_1 SPL Kilgore CoC FTDE 1115162_1_of_1  3 

 12 Total Pages:

Form rptTOC1N  Created 12/19/2019 v.2.02.24.9.6 West Texas-Abilene: 521 S Access Rd W STE 105 Clyde TX  79510

Email: Kilgore.ProjectManagement@spllabs.com
Report Page 1 of 13

1

2

3

4

5



Sample Cross Reference

Page 1 of 1

1115162

Fort Davis WSC

Scott Adams

P.O. Box 825

Fort Davis, TX  79734

Project

-

9/10/2024Printed

2600 Dudley Rd. Kilgore, Texas 75662
24 Waterway Avenue, Suite 375 The Woodlands, TX 77380
Office: 903-984-0551 * Fax: 903-984-5914

2327269 WWTP Permit Renewal 08/19/2024 16:00:00 08/21/2024

Bottle 01 Polyethylene 1/2 gal (White)

Bottle 02 Polyethylene Quart

Bottle 03 H2SO4 to pH <2 Glass Qt w/Teflon lined lid

Bottle 04 H2SO4 to pH <2 Glass Qt w/Teflon lined lid

Bottle 05 8 oz Plastic H2SO4 pH < 2

Bottle 06 BOD Titration Beaker  A (Batch 1134413) Volume: 100.00000 mL <== Derived from 01 ( 100 ml ) 

Bottle 07 BOD Analytical Beaker B (Batch 1134413) Volume: 100.00000 mL <== Derived from 01 ( 100 ml ) 

Bottle 08 Prepared Bottle: NH3N TRAACS Autosampler Vial (Batch 1134574) Volume: 6.00000 mL <== Derived from 05 ( 6 ml ) 

Bottle 09 Prepared Bottle: TKN TRAACS Autosampler Vial (Batch 1134696) Volume: 20.00000 mL <== Derived from 05 ( 20 ml )

ReceivedTimeTakenSample IDSample

Method Bottle PrepSet Preparation QcGroup Analytical
EPA 300.0 2.1 01 08/21/2024 1134814 08/21/20241134814

SM 2320 B-2011 01 08/23/2024 1135120 08/23/20241135120

SM 5210 B-2016 (TCMP Inhibitor) 01 08/26/2024 1134413 08/26/20241134413

EPA 1664B (HEM) 03 08/29/2024 1135991 08/29/20241135991

EPA 350.1 2 08 08/21/2024 1134853 08/22/20241134574

SM 2540 C-2015 02 08/23/2024 1135446 08/23/20241135446

EPA 351.2 2 09 08/22/2024 1135214 08/25/20241134696

SM 4500-P E-2011 05 08/26/2024 1135354 08/26/20241135354

Form rptPROJPrepN Created 12'20/2019 v1.12.24.9.6 West Texas-Abilene: 521 S Access Rd W STE 105 Clyde TX  79510

 

Email: Kilgore.ProjectManagement@spllabs.com

Report Page 2 of 13

1

2

3

4

5



09/09/2024

09/10/2024Printed:

Report Date:

Page 1 of 3

Fort Davis WSC

Scott Adams

P.O. Box 825

Fort Davis, TX  79734

Project

FTDE-W

1115162

2600 Dudley Rd. Kilgore, Texas 75662
24 Waterway Avenue, Suite 375 The Woodlands, TX 77380
Office: 903-984-0551 * Fax: 903-984-5914

Results

Sample Results 

2327269 WWTP Permit Renewal

16:00:00

ClientCollected by:

08/21/2024Received:

Non-Potable Water

Taken:

Fort Davis WSC PO:

08/19/2024

EPA 1664B (HEM) 08/29/2024 08:40:00 MAX1135991Analyzed

Parameter Results Units RL Flags CAS Bottle

1135991 08:40:0008/29/2024Prepared:

<4.30 mg/L Q4.30Oil and Grease (HEM) 03NELAC

EPA 300.0 2.1 08/21/2024 12:00:00 NAZ1134814Analyzed

Parameter Results Units RL Flags CAS Bottle

1134814 12:00:0008/21/2024Prepared:

52.6 mg/L Q3.00Chloride 01NELAC

17.5 mg/L Q0.226 14797-55-8Nitrate-Nitrogen Total 01NELAC

26.1 mg/L Q3.00Sulfate 01NELAC

EPA 350.1 2 08/22/2024 08:18:00 AMB1134853Analyzed

Parameter Results Units RL Flags CAS Bottle

1134574 12:55:5908/21/2024Prepared:

<0.020 mg/L Q0.020Ammonia Nitrogen 08NELAC

EPA 351.2 2 08/25/2024 09:20:00 AMB1135214Analyzed

Parameter Results Units RL Flags CAS Bottle

1134696 07:37:5208/22/2024Prepared:

<0.050 mg/L Q0.050 7727-37-9Total Kjeldahl Nitrogen 09NELAC

SM 2320 B-2011 08/23/2024 09:05:00 KN11135120Analyzed

Parameter Results Units RL Flags CAS Bottle

1135120 09:05:0008/23/2024Prepared:

184 mg/L Q1.00Total Alkalinity (as CaCO3) 01NELAC

SM 2540 C-2015 08/23/2024 08:20:00 JMB1135446Analyzed

Parameter Results Units RL Flags CAS Bottle

1135446 08:20:0008/23/2024Prepared:

476 mg/L Q20.0Total Dissolved Solids 02NELAC

Form rptPROJRESN  Created  12/19/2019v1.22.24.9.6 West Texas-Abilene: 521 S Access Rd W STE 105 Clyde TX  79510

 

Report Page 3 of 13

1

2

3

4

5



09/09/2024

09/10/2024Printed:

Report Date:

Page 2 of 3

Fort Davis WSC

Scott Adams

P.O. Box 825

Fort Davis, TX  79734

Project

FTDE-W

1115162

2600 Dudley Rd. Kilgore, Texas 75662
24 Waterway Avenue, Suite 375 The Woodlands, TX 77380
Office: 903-984-0551 * Fax: 903-984-5914

2327269 WWTP Permit Renewal

16:00:00

ClientCollected by:

08/21/2024Received:

Non-Potable Water

Taken:

Fort Davis WSC PO:

08/19/2024

SM 4500-P E-2011 08/26/2024 13:26:00 SRJ1135354Analyzed

Parameter Results Units RL Flags CAS Bottle

1135354 13:26:0008/26/2024Prepared:

6.16 mg/L Q0.600 7723-14-0Phosphorus (as P), total 05NELAC

SM 5210 B-2016 (TCMP Inhibitor) 08/26/2024 13:30:53 JW11134413Analyzed